BPW ALO/D30K Overslung Air Suspension 380-390mm Ride Height

14
9 10 19 1 3 1 12

Item:|Part No: Description: Item:[Part No: Description:

1A [0508213590 LEAF SPRING 13 |0250709500 SCREW M16 x 65MM

1B [0534830050 LEAF SPRING STRAP 14 |0252733380 LOCK NUT M12

1C 0337900270 ANTI-RATTLE GROMMET 15 |0328147120 AIRBAG MOUNT PLATE

2 |0203169000 SPRING EYE BUSH 16 |0237228300 SHOCK ABSORBER 325/495MM

3 |0328136140TS  |ALIGNMENT PLATE 17A 0317724520 SHOCK ABSORBER BOLT LOWER

4 [0314510390 SPRING CAP 178 |0317724290 SHOCK ABSORBER BOLT UPPER WELDED

5 |0313844084 U BOLT M24 X 125MM X 280MM 18 |0537563920 HANGER ST 184

6A 0252207412 LOCK NUT M24 GRADE 10.9 19 |0311302060TS |HANGER BOSS

6B 0254012507 WASHER

7 10334015270 BOLT M30 x 190MM

8 |0332031240 WASHER

9 [0326015010 LOCK NUT M30

10 |0332036080TS  |INN/OUT WEAR WASHER

11 |0542943350 D30K AIR BAG ASSY

12 |0542942200 D30K BELLOWS

BPW RESTRAINT STRAP

AS0025/4540 WEBBING SLING, 454MM LONG
AS0001 RETAINER, RESTRAINT STEEL
AS0002 RETAINER, RUBBER RING

Note: For Piston Kits Refer to Page 30

May 10

FleetParts Group

17-1



BPW ALO/D30K Overslung Air Suspension 425-455mm Ride

Height
18 1<
T
2 |
27 8
9 10 19 1 3 11 12
Item: |Part No: Description: Item: |Part No: Description:
1A |0508213590 LEAF SPRING 13 10250709500 SCREW M16 x 65MM
1B |0534830050 LEAF SPRING STRAP 14 10252733380 LOCK NUT M12
1C |[0337900270 ANTI-RATTLE GROMMET 15 0328147120 AIRBAG MOUNT PLATE
2 ]0203169000 SPRING EYE BUSH 16 0237228300 SHOCK ABSORBER 325/495MM
3 |0328136140TS |ALIGNMENT PLATE 17 10317724290 SHOCK ABSORBER BOLT (WELDED)
4A 0314510390 SPRING CAP 5" BEAM 18A |0537563480UOPR [HANGER R/H
4B 0314510400 SPRING CAP 6" BEAM 18B |0537563480U0PL |HANGER L/H
5 0313844084 U BOLT M24 X 125MM X 280MM 19 ]0311302060TS HANGER BOSS
6A [0252207412 LOCK NUT M24 GRADE 10.9
6B [0254012507 WASHER
7 ]0334015270 BOLT M30 x 190MM
8 0332031240 WASHER
9 0326015010 LOCK NUT M30
10 ]0332036080TS INN/OUT WEAR WASHER
11 10542943350 D30K AIR BAG ASSY
12 10542942200 D30K BELLOWS
BPW RESTRAINT STRAP

AS0025/4310 WEBBING SLING, 454MM LONG

AS0001 RETAINER, RESTRAINT STEEL

AS0002 RETAINER, RUBBER RING

Note: For Piston Kits Refer to Page 30

May 10

FleetParts Group

17-2



BPW ALU/D30K U/Slung Air Suspension 215-245mm Ride
Height

| 16
| 7 18 : |
. f 15
{ Iy
|I s
| P
19 5| &
- T m——
20 ;;'—ﬁ
& 30
1 — x_ —
S .
W
™, .
‘g 7 3 14 42 13
Item: |Part No: Description: Item: |Part No: Description:
1A 0508213590 LEAF SPRING 13 0250709500 SCREW M16 x 656MM
1B 0534830050 LEAF SPRING STRAP 14 0252733380 LOCK NUT M12
1C [0337900270 ANTI-RATTLE GROMMET 15 ]0328147120 AIRBAG MOUNT PLATE
2 10203169000 SPRING EYE BUSH 16 ]0237228300 SHOCK ABSORBER 325/495MM
3 |0328136140TS |ALIGNMENT PLATE 17 0317724290 SHOCK ABSORBER BOLT (WELDED)
4A 10514522430 SPRING CAP L/H 18A |0537563480U0PR [HANGER R/H
4B 10514522440 SPRING CAP R/H 18B |0537563480U0PL [HANGER L/H
5 0313841174 U BOLT M24 X 152MM X 290MM 19 ]0311302060TS HANGER BOSS
6A (0252207412 LOCK NUT M24 GRADE 10.9
6B [0254012507 WASHER
7 10334015270 BOLT M30 x 190MM
0332031240 WASHER
9 0326015010 LOCK NUT M30
10 ]0332036080TS INN/OUT WEAR WASHER
11 0542943350 D30K AIR BAG ASSY
12 |0542942200 D30K AIR BAG BELLOWS
BPW RESTRAINT STRAP
AS0025/4310 WEBBING SLING, 454MM LONG
AS0001 RETAINER, RESTRAINT STEEL
AS0002 RETAINER, RUBBER RING
Note: For Piston Kits Refer to Page 30

May 10 FleetParts Group 17-3



BPW ALO/D30K Overslung Air Suspension 470-500mm Ride

Height
124 500 | 0
6 17
15
18 o ff’j &
: |
o
278 1 16 6 56 3 13 11 12
9 10 19
Item:|Part No: Description: Item:|Part No: Description:
1A |0508213590 LEAF SPRING 13 |0250709500 SCREW M16 x 65MM
1B [0534830050 LEAF SPRING STRAP 14 0252733380 LOCK NUT M12
1C 0337900270 ANTI-RATTLE GROMMET 15 0328147120 AIRBAG MOUNT PLATE
2 |0203169000 SPRING EYE BUSH 16 |0237228300 SHOCK ABSORBER 325/495MM
3 |0328136140TS |ALIGNMENT PLATE 17 0317724290 SHOCK ABSORBER BOLT (WELDED)
4 [0314510390 SPRING CAP O/S 18A |0537566300P HANGER R/H
5 |0313844084 U BOLT M24 X 125MM X 280MM 18B |0537566310P HANGER L/H
6A 0252207412 LOCK NUT M24 GRADE 10.9 19 |0311302060TS |HANGER BOSS
6B 0254012507 WASHER
7 0334015270 BOLT M30 x 190MM
8 0332031240 WASHER
9 0326015010 LOCK NUT M30
10 |0332036080TS  |INN/OUT WEAR WASHER
11 0542943360 D30 AIR BAG ASSY
12 |0542942250 D30 AIR BAG BELLOWS
BPW RESTRAINT STRAP
AS0025/4710 WEBBING SLING, 471MM LONG
AS0001 RETAINER, RESTRAINT STEEL
AS0002 RETAINER, RUBBER RING

Note: For Piston Kits Refer to Page 30

May 10

FleetParts Group

17 -4




BPW SLM/D30 Overslung Air Suspension 370-400mm Ride

18
278
9 10 19
Item:|Part No: Description: Item:|Part No: Description:
1A 0508213190 LEAF SPRING 13 [0250709500 SCREW M16 x 65MM
1B |0534830050 LEAF SPRING STRAP 14 |0252733380 LOCK NUT M12
1C 0337900270 ANTI-RATTLE GROMMET 15 [0328147120 AIRBAG MOUNT PLATE
2 |0203169000 SPRING EYE BUSH 16 [0237228300 SHOCK ABSORBER 325/495MM
3 |0328136140TS |ALIGNMENT PLATE 17 [0317724290 SHOCK ABSORBER BOLT (WELDED)
4 |0314510390 SPRING CAP 18A |0537563480MTPL |HANGER L/H
5 0313844084 U BOLT M24 X 125MM X 280MM 18B |0537563480MTPR[HANGER R/H
6A 0252207412 LOCK NUT M24 GRADE 10.9 19 |0311302060TS |HANGER BOSS
6B 0254012507 WASHER
7 |0334015270 BOLT M30 x 190MM
8 0332031240 WASHER
9 0326015010 LOCK NUT M30
10 [0332036080TS |INN/OUT WEAR WASHER
11 |0542943360 D30 AIR BAG ASSY
12 0542942250 D30 BELLOWS

BPW RESTRAINT STRAP

AS0025/4540 WEBBING SLING, 454MM LONG
AS0001 RETAINER, RESTRAINT STEEL
AS0002 RETAINER, RUBBER RING

Note: For Piston Kits Refer to Page 30

Sep 07

FleetParts Group

17 -5




BPW SLU/D30K U/Slung Air Suspension 235-260mm Ride

7 18

16 15

2 11
Item:|Part No: Description: Item:|Part No: Description:
1A |0508213180 LEAF SPRING 13 |0250709500 SCREW
1B |0534830050 LEAF SPRING STRAP 14 0250709500 SCREW M16 x 65MM
1C 0337900270 ANTI-RATTLE GROMMET 15 0252733380 M12 LOCK NUT
2 |0203169000 SPRING EYE BUSH 16 0328147120 AIRBAG MOUNT PLATE
3 |0328136140TS |ALIGNMENT PLATE 17A 0237228300 SHOCK ABSORBER 325/495
4A |0514522440 SPRING SEAT R/H 17B 0317724290 SHOCK ABSORBER BOLT (WELDED)
4B 0514522430 SPRING SEAT L/H 18 0252207412 LOCK NUT M24 GRADE 10.9
5 |0313841174 U BOLT M24 X 152MM X 290MM 19A |05375634800UTPL |HANGER L/H
6A 0252207412 LOCK NUT M24 GRADE 10.9 19B |05375634800UTPR |HANGER R/H
6B 0254012507 WASHER 20 [0311302060TS HANGER BOSS
7 0334015270 BOLT M30 x 190MM
8 0332031240 WASHER
9 0326015010 LOCK NUT M30
10 [0332036080TS |INN/OUT WEAR WASHER
11 [0542943350 D30K AIR BAG ASSY
12 [0542942200 D30K AIR BAG BELLOWS

BPW RESTRAINT STRAP

AS0025/4310 WEBBING SLING, 431MM LONG
AS0001 RETAINER, RESTRAINT STEEL
AS0002 RETAINER, RUBBER RING

Note: For Piston Kits Refer to Page 30

Sep 07

FleetParts Group

17 -6




BPW SLU/D36 U/Slung Air Suspension 260-270mm Ride Height

17 18

19
20 —

212223 1
24 25 26
Item:|Part No: Description: Item:|Part No: Description:
1 |0508213180 LEAF SPRING 18 [0317724290 SHOCK ABSORBER BOLT (WELDED)
2 |0534830050 LEAF SPRING STRAP 19 [05375634800UTPL |HANGER L/H
3 |0337900270 ANTI-RATTLE GROMMET 20 |05375634800UTPR |HANGER R/H
4 [0237228300 SHOCK ABSORBER 325/495 21 (0203169000 SPRING EYE BUSH
6 |0514522440 SPRING SEAT R/H 22 [0334015270 BOLT M30 x 190MM SPRING EYE
7 |0514522430 SPRING SEAT L/H 23 (0332031240 WASHER
8 |0313841174 U BOLT M24 X 152MM X 290MM 24 (0326015010 LOCK NUT M30
9 0252207412 LOCK NUT M24 GRADE 10.9 25 [0332036080TS INN/OUT WEAR WASHER
10 [0254012507 WASHER 26 [0311302060TS HANGER BOSS
11 [0328136140TS |ALIGNMENT PLATE
12 [0250709500 SCREW M16 X 65MM
13 [0542943600 D36 AIR BAG ASSY
14 [0542942260 D36 AIR BAG BELLOWS
15 [0252733380 M12 LOCK NUT
16 [0328547240TS |AIRBAG MOUNT PLATE
17 [0252207412 LOCK NUT M24 GRADE 10.9
BPW RESTRAINT STRAP

AS0025/4520 WEBBING SLING, 454MM LONG

AS0001 RETAINER, RESTRAINT STRAP, STEEL

AS0002 RETAINER, RUBBER RING

Note: For Piston Kits Refer to Page 30

Sep 07

FleetParts Group

17 -7




BPW OM/D36 O/Slung Air Suspension 370-400mm Ride Height

14
- _;]_m — !
|
4
[ \ |
278
9 10 21 g U
6 17 18
Item:|Part No: Description: Item:|Part No: Description:
1 0508213240 LEAF SPRING 17 0250234980 SHOCK ABSORBER BOLT
2 [0203169000 SPRING EYE BUSH 18 |0331031380 SHOCK ABSORBER SPACER
3 [0328137080 ALIGNMENT PLATE 19 |0532714090 CATCH STRAP L=1270
4 0314510390 SPRING CAP 20 |0537566280 HANGER ST 192
5 [0313844153 U BOLT M24 X 125MM X 320MM 21 |0311302060TS |HANGER BOSS
6A 0252207412 LOCK NUT M24 GRADE 10.9
6B 0254012507 WASHER
7 [0334015270 BOLT M30 x 190MM SPRING EYE
8 [0332031240 WASHER
9 [0326015010 LOCK NUT M30
10 |0332036080TS |INN/OUT WEAR WASHER
11 |0542942211 D36 AIR BAG ASSY
12 |0542942260 D36 BELLOWS
13A (0250709500 SCREW M16 x 65MM
13B [0580121310 D36 AIR BAG PISTON
14 0252733380 LOCK NUT M12
15 |0328547240TS |MOUNT PLATE D36
16 |0237021800 SHOCK ABSORBER 475/800
Note: For Piston Kits Refer to Page 30

Sep 07

FleetParts Group

17-8




BPW OM/D36 O/Slung Air Suspension 425-465mm Ride Height

14
- ‘;].1,__ — !
|
4
[ \ |
278
9 10 21 g U
6 17 18
Item:|Part No: Description: Item:|Part No: Description:

1 0508213240 LEAF SPRING 17 0250234980 SHOCK ABSORBER BOLT

2 [0203169000 SPRING EYE BUSH 18 |0331031380 SHOCK ABSORBER SPACER

3 [0328137080 ALIGNMENT PLATE 19 |0532714140 CATCH STRAP L=1390
4 0314510390 SPRING CAP 20 |0537566290 HANGER ST 268

5 [0313844153 U BOLT M24 X 125MM X 320MM 21 |0311302060TS |HANGER BOSS

6A 0252207412 LOCK NUT M24 GRADE 10.9

6B 0254012507 WASHER

7 [0334015270 BOLT M30 x 190MM SPRING EYE

8 [0332031240 WASHER

9 [0326015010 LOCK NUT M30

10 |0332036080TS |INN/OUT WEAR WASHER

11 |0542942211 D36 AIR BAG ASSY

12 |0542942260 D36 AIR BAG BELLOWS

13 |0250709500 SCREW M16 x 65MM

14 0252733380 LOCK NUT M12
15A (0518906250 AIRBAG MOUNT PLATE L/H
15B (0518906260 AIRBAG MOUNT PLATE R/H

16 |0237021800 SHOCK ABSORBER 475/800

Note: For Piston Kits Refer to Page 30

Sep 07

FleetParts Group

17-9




BPW OT/D36 U/Slung Air Suspension 220-270mm Ride Height

15 14

g = D S|
% & 016
[ @360
| \;\' |
\ \
4 3 13 1112
Item:|Part No: Description: Item:|Part No: Description:
1 0508213240 LEAF SPRING 17 [0317724290 SHOCK ABSORBER BOLT (WELDED)
2 |0203169000 SPRING EYE BUSH 18 |0532714140 CATCH STRAP L=1390
3 |0328137080 ALIGNMENT PLATE 19 [0537566290 HANGER ST 268
4A |0514522430 SPRING PLATE L/H 20 |0311302060TS |HANGER BOSS
4B |0514522440 SPRING PLATE R/H
5 0313841080 U BOLT M24 X 152MM X 320MM
6A 0252207412 LOCK NUT M24 GRADE 10.9
6B 0254012507 WASHER
7 |0334015270 BOLT M30 x 190MM SPRING EYE
8 0332031240 WASHER
9 0326015010 LOCK NUT M30
10 [0332036080TS |INN/OUT WEAR WASHER
11 [0542942211 D36 AIR BAG ASSY
12 |0542942260 D36 AIR BAG BELLOWS
13 [0250709500 SCREW M16 x 65MM
14 |0252733380 LOCK NUT M12
15 [0328547240TS |AIRBAG MOUNT 6MM PLATE
16 [0237021800 SHOCK ABSORBER 475/800

Note: For Piston Kits Refer to Page 30

Sep 07

FleetParts Group

17-10




Freighter VES50

2 27 or 28 or 29 2 231 3

Item: |Part No: Description: Item: |Part No: Description:
1 [237-00443 FRONT HANGER 21 |151-01081 ROD END CLAMP BOLT
2 |237-00444 EQUALISER HANGER 22 |151-15326 ROD END CLAMP NUT
3 [237-00445 REAR HANGER 23 |FP1101 EQUALISER BUSH
4 |FP1301 TORQUE ROD BUSH 24A |FP1201 EQUALISER PIN ASSY
5 |FP1401 TORQUE ROD BOLT ASSY 24B |FP1212 EQUALISER PIN WASHER
6 |FP1414 TORQUE ROD BOLT WASHER 24C |FP1219 EQUALISER PIN NUT
7 |FP1219 TORQUE ROD BOLT NUT 25 |151-01086 SPRING RETAINING BOLT
8 [237-00456 FIXED ROD FRONT 432MM 26 |151-15326 SPRING RETAINING BOLT NUT
9 [203-02527 ADJ ROD FRONT 432MM 27 |FP1150F EQUALISER 81"
10 |237-00456 FIXED ROD REAR 432MM 28 |FP1160F EQUALISER 9'1"
11 |203-02527 ADJ ROD REAR 432MM 29 |FP1175 EQUALISER 101"
12 |237-00455 FIXED ROD REAR 505MM 30 |237-00447 AXLE SEAT 5" ROUND AXLE 2" HIGH
13 |203-02541 ADJ ROD REAR 505MM 31 |237-00329 SPRING TOP PLATE
14 |203-02542 FIXED ROD REAR 600MM 32 |203-02011 U BOLT 13-1/2" X 5" X 3/4"
15 |203-02544 ADJ ROD REAR 600MM 33 |203-01113 U BOLT WASHER
16 |203-02522 TORQUE ROD END L/H 1-3/8" 34 |203-00448 U BOLT NUT
17 |203-02523 TORQUE ROD END R/H 1-3/8" 35 |zCSTS453 9 LEAF SPRING PACK 90mm X 11mm
18 |203-02528 TORQUE ROD SCREW 12" 38
19 |203-02530 TORQUE ROD SCREW 14-3/4" 39
20 |203-02545 TORQUE ROD SCREW 18-1/2" 40

May 10 FleetParts Group 17-11



Fruehauf 'F' Type Overslung

Item: |Part No: Description: Item: |Part No: Description:
1A |FP2366A U BOLT 14" X 3" X 7/8" 15A |[YK59900033/01 |ROD 260MM
1B |FP2367A U BOLT 18" X 3" X 7/8" 158 [YK59900033/02 |ROD 350MM
2 |FP1219 NUT HEX 1" UNC 15C |YK59900033/03 |ROD 420MM
3 [FP1212 WASHER 4" X 1-1/16" X 3/16" 15D |YK59900033/04 [ROD 480MM
4 |FP1101 BUSH EQUALISER 16 |FPO024R END RADIUS ROD R/H
5 |FP2g27 HANGER EQUALISER 17 |FP1401 BOLT AND NUT ASSY
6 |FPo13 SPRING ASSY 13 LEAF 18 |FP1219 NUT HEX 1" UNC
7 |FP2s2s HANGER REAR 19 |FP1414 WASHER 2-3/4" X 1-1/16" X 3/16"
8 |FP1201 BOLT AND NUT ASSY 20 |FP1301 BUSH RADIUS ROD
9 |FP1165 EQUALISER (8'1") 21 |FP2826 HANGER FRONT
10A |FP2837 SEAT SQUARE 22 |FP7448 CENTRE BOLT
10B [FP2837A SEAT ROUND 23 |FP2839 SADDLE
11A |FP1165 EQUALISER (8'1") 24A |YK59901100/370 |TORQUE ROD 370MM
11B [FP1197 EQUALISER (9'1") 24B |YK59901100/395 |TORQUE ROD 395MM
11C |FP1166 EQUALISER (10'1") 24C |YK59901100/450 [TORQUE ROD 450MM
12A  [AXA0495 AXLE SEAT (SQUARE) 24D |YK59901100/470 [TORQUE ROD 470MM
12B |FP2836A AXLE SEAT (ROUND) 24E |YK59001100/495 |TORQUE ROD 495MM
13 |FP3002A NUT DEEP 7/8"
14 |FP0024L END RADIUS ROD L/H

Sep 07

FleetParts Group

17 -12



Hendrickson Air Suspension HA Series

Item: |Part No: Description: Item: |Part No: Description:
1 |HD47764-000 TORQUE ROD NUT 21B |HD48836-002 AIRBAG BRACKET ASSY R/H
2 |HD22962-004 WASHER 5/8" HARDENED 22 |HD17700-031 NUT 3/4"
3 |HD32043-005 TORQUE ROD BOLT 23 |HD22962-001 FLAT WASHER 3/4"
4 |HD49689-000 TORQUE ROD SHIM 24 |HD17700-031 NUT 3/4"
5 |HD24531-015 REBOUND BOLT 25 |HD22962-001 FLAT WASHER 3/4"
6 |HD22962-014 WASHER 1/2" HARDENED 26 |[HD17700-010 NUT 1/2"
7 |HD49846-000 REBOUND BOLT NUT 27 |HD44642-022 CROSS TUBE
8 |HD48883-000 REBOUND ROLLER 28 |GY1R12-365 AIR BAG ASSY
9 |HD47458-000 REBOUND ROLLER SPACER 29 |FP4350-2 LEVELLING VALVE ARM
10A |HD56673-001 HANGER NEW CASTING No. 56672 30 |ABC54007 HEIGHT CONTROL VALVE LH
10B |HD49726-001 HANGER OLD CASTING No. 49723 31 |HD48159-000 AIR BAG HANGER CAST No 48152
10C |HD56830-000 HANGER NEW CASING No. 56829 32 |HD48924-000 SHOCKY BKT CASTING No 48906
10D |HD48533-000 HANGER OLD CASTING No. 48442 33 |HD50368-000 SHOCK ABSORBER BOLT
11 |HD48718-000 U-BOLT ASSY 7/8"-14 Thd X 3 X 18" 34 |HD22962-031 WASHER 1/2" HARDENED
12 |HD46337-000 TOP PAD 35 |HD49846-000 SHOCK ABSORBER NUT
13A |HD48902-000 SPACER 1" 36 |HD22962-001 FLAT WASHER 3/4"
13B |HD48903-000 SPACER 1-1/2" 37A |ZPDRT101 SHOCK ABSORBER HD47902-008/13
14 |VARIOUS SPRING SEAT CASTING No REQ 37B |ZPDRT41010 SHOCK ABSORBER HD47902-009/19
15A |HD47691-000 TORQUE ROD BUSH HA360/400 37C |ZPDP42013 SHOCK ABSORBER HD57905-003
15B |HD57256-000 TORQUE ROD BUSH HAS460 37D |ZPDPO079 SHOCK ABSORBER HD57905-005
16A |HD48411-001 TORQUE ROD ASSY 15.83" 360/400 38A |HD48112-000 Z SPRING HA360
16B |HD48411-003 TORQUE ROD ASSY 16.50" 360/400 38B |HD56871-001 Z SPRING HA200/400
16C |HD48411-002 TORQUE ROD ASSY 21.00" 360/400 38C |HD48645-000 Z SPRING HA230/460
16D |HD50376-002 TORQUE ROD ASSY 15.83" 460
16E |HD50376-003 TORQUE ROD ASSY 16.50" 460
17 |HD22962-004 WASHER 5/8" HARDENED
18 |HD47764-000 AXLE CAP NUT
19 |HD49063-000 AXLE CAP BOLT
20 |VARIOUS AXLE CAP CASTING No REQ
21A |HD48908-001 AIR BAG BRACKET ASSY L/H

Sept 07

FleetParts Group

17 -13




Hendrickson Air Suspension HAS Series

Item: [Part No: Description: Item: |Part No: Description:
1 |HD47764-000 TORQUE ROD NUT 31 |HD50764-002 BOLT 5-1/2"
2 |HD22962-004 WASHER 5/8" HARDENED 32 |HD49842-000 LOCK NUT
3 |HD32043-005 TORQUE ROD BOLT 33A |ZPDRT101 SHOCK ABSORBER HD47902-008/13
4 |HD49689-000 TORQUE ROD SHIM 33B |ZPDRT41010 SHOCK ABSORBER HD47902-009/19
5 |HD98598-001-2P |SLIPPER PAD 33C |ZPDP42013 SHOCK ABSORBER HD47902-24
7A |HD50753-001 HANGER HAS360 33D |ZPDZP079 SHOCK ABSORBER HD57905-005
7B |HD50752-001 HANGER HAS400/402/460 34A |HD50763-001 CHANNEL BOLT KIT HAS360/400
8 |HD49846-000 REBOUND BOLT NUT 34B |HD50763-003 CHANNEL BOLT KIT HAS402/460
9 |HD24531-015 REBOUND BOLT 35 |HD47905-000 SPRING LINER
10 |HD22962-014 WASHER 1/2" HARDENED 36 |HD56805-000 TOP PAD
11 |HD48883-000 REBOUND ROLLER 37A |HD56940-000 Z SPRING HAS360 1-3/4"
12 |HD47458-000 REBOUND BOLT SPACER 37B |HD56943-000 Z SPRING HAS400 1-7/8"
13 |HD48718-000 U-BOLT ASSY 7/8"-14 Thd X 3 X 18" 37C |HD56946-000 Z SPRING HAS402/460 2"
14 |HD57122-002 AIR BAG ASSY (GY1R12-403) 38A |HD48902-000 AIR BAG SPACER 1"
15 |HD17700-010 AIR BAG LOCK NUT 38B |HD48903-000 AIR BAG SPACER 1-1/2"
16 |HD50804-001 AIR BAG BRACKET 39 [VARIOUS SPRING SEAT CASTING No REQUIRED
17 |ABC54007 HEIGHT CONTROL VALVE L/H 40 |HD50918-000 SPRING SEAT STUD
18 |FP4350-2 LEVELLING VALVE ARM 41 |HD22962-004 FLAT WASHER 5/8" HARDENED
19 |HD57430-000 ARM BRACKET BOLT KIT 42 |HDA47764-000 SPRING SEAT NUT
20 [HD56789-000 CONTROL VALVE ARM BRACKET 43 |VARIOUS AXLE CAP CASTING No REQUIRED
21 |HD57318-001 CROSS CHANNEL 44A |HD48411-006 TORQUE ROD 14.41" HAS360/400/402
22 |HD57322-001 SHOCK ABSORBER BRACKET 44B |HD50376-001 TORQUE ROD 14.41" HAS460
23 |HD50368-000 SHANK BOLT 1/2" SERRATED 45A |HD47691-000 TORQUE ROD BUSH HAS360/400/402
24 |[HD22962-031 WASHER 1/2" HARDENED 45B |HD57256-000 TORQUE ROD BUSH HAS460

25 |HD49846-000

SHOCK ABSORBER NUT

26 |HD49177-005

AIR BAG BOLT KIT

27 |HD22962-014

WASHER 1/2" HARDENED

28 |HD17700-010

NUT 1/2"

29 |HD57356-000

SHOCK ABSORBER BRACKET

30 |HD22962-001

FLAT WASHER 3/4"

May 10

FleetParts Group

17 -14



Hendrickson Air Suspension HT230

Sep 07

FleetParts Group

Item: |Part No: Description: Item: |Part No: Description:

1* |HDD-20000-1 BEAM ASSEMBLY L/H 13 |GY1R13-119 AIR BAG (HDS-21208)

2* |HDD-20000-2 BEAM ASSEMBLY R/H 14 |HDA-20033 AIR BAG BOLT KIT

3A* |HDC-21179-1 L/H HANGER 15" 15 |HDA-1631-19 FRAME BRACKET

3B* |HDC-21165-1 L/H HANGER 17" 16 [HDB-20701 U BOLT SPACER

4A* |HDC-21179-2 R/H HANGER 15" 17A |HDA-6914 TRI FUNCTIONAL BUSH KIT

4B* |HDC-21165-2 R/H HANGER 17" 17B [HDS-24691 QUIK ALIGN BUSH KIT

5A* |HDC-20014-1 UPPER SHOCKY BKT L/H 17C |HDS-24668 QUIK ALIGN BUSH KIT H/DUTY
5B* |HDC-20012-1 UPPER SHOCKY BKT L/H 18 [HDC-20016-2 AIR BAG SPACER (SLIDERS ONLY)
6A* |HDC-20014-2 UPPER SHOCKY BKT R/H 19A |HDC-20069 LOWER SHOCKY MOUNT

6B* |HDC-20012-2 UPPER SHOCKY BKT R/H 19B [HD98544-021 MODIFIED SHOCKY MOUNT

7A |HDB-2770 ALIGNMENT COLLAR

7B |HDC-20924 ALIGNMENT COLLAR STRAIGHT HD98690-001 QUIK ALIGN RETRO FIT BUSH KIT
7C |HDC-20925 ALIGNMENT COLLAR ECENTRIC

8A |HDS-3646 PIVOT BOLT KIT

8B |HDS-24679 PIVOT BOLT KIT QUIK ALIGN

8C |HDS-24680 PIVOT BOLT & COLLAR KIT

9 |HDB-11613-2P WEAR PAD KIT

10 |SEE TABLE SHOCK ABSORBER SHOCK ABSORBER

11 |HDA-20031 BOLT KIT 9" STD DUTY ZPDRT41000 HDS-20126

12 |HDA-20032 U BOLT SET 9" HEAVY DUTY ZPDP126 HDS-20889

9" EXTRA HEAVY DUTY ZPDP161 HDS-24023
* |PARTS ARE APPLICATION SPECIFIC, CONTACT
FPA FOR FURTHER INFORMATION
17 -15




Hendrickson Air Suspension HT250U

Sep 07

FleetParts Group

Item: |Part No: Description: Item: |Part No: Description:
1* |HDS-20335-1 BEAM ASSEMBLY L/H 10 |HDS-2157 SHOCKY BOLT KIT
2*  |HDS-20335-2 BEAM ASSEMBLY R/H 11 |HDS-3650 U-BOLT KIT (SET OF 4)
3* |HDS-20322-1 LH HANGER 12 |HDA-1981 AIR BAG BOLT KIT
4*  |HDS-20322-2 LH HANGER 13 |HDA-1631-19 FRAME BRACKET
5*  |HDS20037-0 AIR BAG SPACER 15 |GY1R12-375 AIR BAG (HDC-20124)
6 |HDB-2770 ALIGNMENT COLLAR 16A [HDA-6914 TRI FUNCTIONAL BUSH KIT
7 |HDs-3646 PIVOT BOLT KIT 16B |HDS-24691 QUIK ALIGN BUSH KIT
8 |HDB-11613-2P |WEAR PADKIT 16C |HDS-24668 QUIK ALIGN BUSH KIT H/DUTY
9A |SEE TABLE SHOCK ABSORBER 17 |HDC-20113 SHOCKY BKT UPPER
9B [HDC-14587-1L  |SHOCKY STRAP KIT 18 |HDC-2592 SHOCKY BKT LOWER
SHOCK ABSORBER
9" STD DUTY ZPDRT41000 HDS-20126
*  |PARTS ARE APPLICATION SPECIFIC, CONTACT |(9" HEAVY DUTY ZPDP126 HDS-20889
FPA FOR FURTHER INFORMATION 9" EXTRA HEAVY DUTY  ZPDP161 HDS-24023
9" 020-021 ZPDRT102 HDS-2212
7.5" 021 ZPDRT41000 HDS-20126
17-16



Hendrickson HT250S Air Suspension

Sep 07

FleetParts Group

Item: |Part No: Description: Item: |Part No: Description:
1* |HDS-24186-1 BEAM ASSEMBLY L/H 10* |HDS-22827-1 L/H HANGER
2*  |HDS-24186-2 BEAM ASSEMBLY R/H 11* |HDS-22827-2 R/H HANGER
3 |HDA-11827 NUT & WASHER 12A |HDS-24058-2 UPPER SHOCK ABSORBER BOLT
4 |HDB-20701 SPACER U-BOLT 12B |HD98357-004 SHOCKY BOLT KIT LOWER
5 |HDB-11613-2P |WEAR PAD 12C |HDS-24024 SHOCKY BOLT SERVICE KIT
6 |HDS-24680 PIVOT BOLT KIT 13 |SEE TABLE SHOCK ABSORBER
7A |HDC-20924 ECCENTRIC WASHER 14 |HDS-22237 U-BOLT KIT
7B [HDC-20925 ECCENTRIC WASHER 15 [GY1R13-118 AIR BAG (HDC-20127)
8A [HDS-24691 QUIK ALIGN BUSH KIT 16 |HDA-20033 AIR BAG BOLT KIT
8B [HDS-24668 QUIK ALIGN BUSH KIT H/DUTY 17 |HDC-21210-03 [UPPER AIR BAG MOUNT
9 |HDA-1631-19 FRAME BRACKET
SHOCK ABSORBER
55"&6.5" ZPDP162 HDS-23744
* |PARTS ARE APPLICATION SPECIFIC, CONTACT |[7.5", 9", 12", & 14" ZPDP178 HDS-23743
FPA FOR FURTHER INFORMATION
17 - 17




Hendrickson Intraax Air Suspension

Item: |Part No: Description: Iltem: [Part No: Description:
1A* |HDD-21131-1 HALF TRAAX BEAM 71.5" 10 |HDS-21052 HARDENED WASHER
1B* |HDD-21817-1 HALF TRAAX BEAM AA230 11 |HDS-24679 PIVOT BOLT KIT
2*  |HDS-21028-1 HANGER L/H 12 |HDS-21166 TRI FUNCTIONAL BUSH KIT
3* |HDS-21028-2 HANGER R/H 13 |HDB-11613-2P |WEAR PAD KIT
4A* |GY1R13-159 AIR BAG AA230 (HDC-20900) 14A* |HDS-20889 SHOCK ABSORBER
4B* |GY1R14-171 AIR BAG AA250 (HDC-20901) 14B* |HDS-21699 SHOCK ABSORBER
5 |HDB-20905 TOP PLATE 14C* |HD98583-011  [SHOCK ABSORBER KONI (ZPDP161)
6A* |HDB-21100-1 SPACER 1" 15A |HDS-24049 BOLT KIT SHOCK ABSORBER
6B* |HDB-21100-2 SPACER 2" NOTE:|HDS-24049 REPAIRS 1 AXLE
6C* |HDB-21100-3 SPACER 3" 15B |[HDS-24058-1  |TOP BOLT SHOCK ABSORBER
7*  |HDS-22630 AIR FITTING KIT KITS
8 |HDS-20930 TORQUE RITE NUT HDS-24680 PIVOT BOLT KIT
9A |HDC-20924 INNER FLANGE WASHER HDS-24691 TRI FUNCTIONAL BUSH KIT
9B [HDC-20925 ECCENTRIC WASHER
* |PARTS ARE APPLICATION SPECIFIC, CONTACT INSETA & B
FPA FOR FURTHER INFORMATION HDD-21135 MOUNTING KIT
CONTAINS ITEMS Al A2 A3 and B1.

May 10

FleetParts Group

17-18



Hendrickson Maxitraax Air Suspension

Item: |Part No: Description: Item: |Part No: Description:
1 |HDE-1230AXL  |AXLE BEAM (HALF TRAAX) 10 |HDS-21052 WASHER PIVOT BOLT
2 |HDS-26105-1L  [L/H HANGER 11 |HDS-20930 NUT PIVOT BOLT
3 |HDS-26105-1R  |R/H HANGER 12 |HDS-24706 PIVOT BUSH KIT
4 |GY1R13-159 AIR BAG (HDS-21800) 13 |HDs-25272 WEAR PAD BUSHING
5 |HDB-20905 AIR BAG PLATE 14A |[HDS-21699 SHOCK ABSORBER
6 |HDS-22510-1 AIR BAG SPACER 14B |[HDS-20889 SHOCK ABSORBER
7 |HDS-22630 AIR BAG FITTING 15 |HDS-24049 BOLT KIT SHOCK ABSORBER
8 |HDs-24705 PIVOT BOLT QUIK-ALIGN
9A [HDC-20924 FLANGED WASHER
9B [HDC-20925 ECCENTRIC WASHER
17-19
Sep 07 FleetParts Group



Hendrickson Primaax Air Suspension

To suit Chassis

Width

17-20

FleetParts Group

Sep 07



Hendrickson Primaax Air Suspension

Iltem: |Part No: Description: Iltem: |Part No: Description:
1A |HD60821-001 FRAME HANGER 44  |HD32043-017 BOLT
1B |HD97109-001 FRAME HANGER FAB LH 202 45 |HD22962-001 FLAT WASHER
1C |HD97109-002 FRAME HANGER FAB RH 202 46 |HD49842-000 LOCKNUT
1D |[HD09111-001 SPACER 8mm R01 47 |HD50764-010 BOLT
2 HD64633-000 QUIK-ALIGN CONCENTRIC BASE 48 |HD60501-000-P HEIGHT CONTROL VALVE
3 HD64632-000 QUIK-ALIGN ECCENTRIC BASE 49 |INC IN 48 VALVE BRACKET UPPER
4 |HD64107-000 1.0" 8 UNC-2A DACROMET BOLT 50 |INCIN 52 WASHER
5 HD64108-000 1.0" 8 UNC-2B DACROMET NUT 51 |INCIN 52 NUT
6 HD22962-035 1.0" DACROMET FLAT WASHER 52 |HD57977-000-103 [HEIGHT CONTROL VALVE KIT
7 HD60877-000 TOP PAD 53 |HD97079-372 ROD HCV 375mm RO1
8 HD48718-107 U BOLT KIT 54 |INCIN 52 LINK
9 INCLUDED IN KIT |U BOLT LOCK NUT 55 |INCIN 52 LINK CLAMP
10 |INCLUDED IN KIT |U BOLT FLAT WASHER 56 |INCIN 52 GROMMET
11A |HD60556-035 BOTTOM CAP 3.5 DEGREE 57 |INCIN 52 NUT
11B |HD60556-120 BOTTOM CAP 12 DEGREE 58 |INCIN 52 WASHER
12 |HD22962-001 3/4" FLAT WASHER 59 |INCIN 52 WASHER
13 |HD30191-000 3/4" 16 UNF LOCKNUT 60 |HD60921-000 VALVE BRACKET LOWER
14 |HD21867-038 3/4" 16 UNF BOLT
15A |HD60831-003 BEAM ASSY LHF INC'S 16 & 17 KITS
15B |HD60831-004 BEAM ASSY RHF INC'S 16 & 18 HD60632-002 BOLT KIT QUIK ALIGN 1 AXLE
15C |HD60831-001 BEAM ASSY LHR INC'S 16 & 19 HD60632-003 BOLT KIT QUIK ALIGN 2 AXLE
15D |HD60831-002 BEAM ASSY RHR INC'S 16 & 20 HD50754-007 BOLT KIT SHOCK ABSORBER 1 AXLE
16 |HD58648-000 QUIK ALIGN PIVOT BUSH HD50754-008 BOLT KIT SHOCK ABSORBER 2 AXLE
17 |HD60383-000 D-PIN BUSHING HD46772-001 END CAPKIT 1 AXLE
18A |HD60912-001 CROSS TUBE 864mm CHASSIS HD46772-002 END CAPKIT 2 AXLE
18B |HD60912-002 CROSS TUBE 877mm CHASSIS HD56659-003 BEAM CENTRE BOLT KIT 1AXLE
19 |HD60271-002 AIR SPRING ASSY HD56659-004 BEAM CENTRE BOLT KIT 2 AXLE
20 |HD60911-000 LOWER AIR SPRING BRACKET HD48718-106 UBOLT ASSEMBLY KIT 1 AXLE
21 |HD17700-010 1/2" - 13UNC LOCKNUT HD48718-107 UBOLT ASSEMBLY KIT 2 AXLE
22 |HD22962-014 1/2" FLAT WASHER HD49176-008 TORQUE ROD BOLT KIT 1AXLE
23 |HD60822-000 END CAP HD49176-009 TORQUE ROD BOLT KIT 2 AXLE
24 |KIT HD56659-004 |7/8" DACROMET FLAT WASHER HD98111-012-P AIR SPRING BOLT KIT 2 PER AXLE
25 |KIT HD56659-004 [7/8" HEX BOLT HD49177-002 AIR SPRING BOLT KIT 2 AXLE
26A |HD60827-605A |TORQUE ROD LEFT FRONT
26B |HD60827-605B |TORQUE ROF RIGHT FRONT
26C |HD60827-645A |TORQUE ROD LEFT REAR
26D |HD60827-645B |TORQUE ROD RIGHT REAR
27 |HD69210-000 BUSH STRADDLE BAR 3/4" HOLES
28 |HD47692-000-L |TORQUE ROD BUSH
29 |HD30418-009 HEX BOLT
30 |HD29248-000 LOCKNUT
31 |HD22962-034 DACROMET FLAT WASHER
32 |HD21867-018 HEX BOLT
33 |HD30191-000 LOCKNUT
34 |HD22962-001 FLAT WASHER
35 |HD49689-000 SHIM
36 |HD97103-635 TRANSVERSE ROD ASSY
37 |HD44695-000-L |BUSHING STRADLE BAR PIN
38 |HD22186-000 TRANSVERSE ROD BRACKET
39 |HD60593-000 AXLE STOP
40 |HD60657-003 SHOCK ABSORBER ZPDP351
41 |HD65000-002 SHOCK UPPER FRAME BRACKET
42 |HD22962-004 FLAT WASHER
43 |HDA47764-000 LOCKNUT

Sep 07

FleetParts Group

17-21




Hendrickson Air Suspension T15 172, T17 172, HT300-15-501

HEIGHT CONTROL VALVE

ABC54007
Item: |Part No: Description: Item: |Part No: Description:
1 |GY1R14-039 AIR BAG
2 |HDs-3646 BOLT KIT PIVOT
3 |HDA-6914 BUSH KIT INCL ITEM 4
4 |HDB-11613-2P |WEAR PAD
5 |HDA-2157 KIT SHOCK ABSORBER BOLT
6 |zPDRT101 SHOCK ABSORBER
7 |HDs-3650 KIT U BOLT
8 |HDA-4903 KIT AIR SPRING BOLT

Sep 07

FleetParts Group

17-22



Kenworth 8 Bag Air Suspension

HEIGHT CONTROL VALVE ABC54007

8
Item: |Part No: Description: Item: |[Part No: Description:
1 |HD44697-000-L |BUSH TORQUE ROD
2 |HD44695-000-L |BUSH TORQUE ROD
3 |HD60245-000-L |ROD 2 PIECE STRADLE BUSH
4 |HD44697-000-L [BUSH TORQUE ROD
5 |HD44695-000-L |BUSH TORQUE ROD
6A |[GY1R11-028 AIR BAG (EARLY)
6B |FP9066 AIR BAG (LATE)
7A |zPDP42310 SHOCK ABSORBER
7B |zPDP42310.Z  |SHOCK ABSORBER H/DUTY
8 |zPDuD103 BUSHING
9 |HD44695-000-L |BUSH
10 |E-10302 BUSH
11A [zPDP42310 SHOCK ABSORBER
11B [zPDP42310.z  |SHOCK ABSORBER H/DUTY

Sep 07

FleetParts Group

17 - 23



Krueger RFS 2000 Air Suspension

20 21

Item: |Part No: Description: Item: |Part No: Description:
1 [295068-2 HANGER ASSY R/H 18B [993108 WASHER PIVOT BOLT
2 |295068-1 HANGER ASSY L/H 19 |295039 NYLOC NUT M30
3 |295016 U BOLT 20 |295099 NYLOC NUT M20
4 |GY1R11-111 AIR BAG 21 295043 M20 WASHER HARD
5 |zPDP227 SHOCK ABSORBER 19mm Hole 22 295041 BOLT M20 X 175MM
ZPDP227M1 If 24mm Hole 23 |295040 BOLT M20 X 220MM
6A [295003 SPRING ASSY 24 |295044 BOLT M12 X 40MM
6B 0203169000 SPRING EYE BUSH 25 295045 WASHER M12 SPRING
7 |295029 U BOLT CLAMPING PLATE 26 |295046 NUT M12
8 [295015-2 AXLE SADDLE R/H 27 |295047 NUT M16
9 [295015-1 AXLE SADDLE L/H 28 |295054 PIVOT ADJ ROD
10 |295031 OFFSET PLATE 29 |N.LA M16 X 50MM BOLT
11 |295014 AIR BAG PLATE 30 |295065 M16 WASHER HARD
12 |294028 WASHER 31 940035 SPLIT PIN
13 |FP3002A U BOLT NUT 7/8"
14 |295036 SPRING WASHER M16
15 |295037 M16 BOLT 8.8 X 40MM
16 |295053 OUTER ADJUSTING BOSS
17 |295050 ADJUSTING BOSS ASSY
18A [295038 PIVOT BOLT M30

May 10

FleetParts group

17 -24




Reyco 21B

U BOLTS INCLUDING DEEP NUTS

1 3 ~14" X 5" X 7/8" ROUND
~18" X 5" X 7/8" ROUND

INVERTED U BOLTS

17

Item: |Part No: Description: Item: |Part No: Description:
1 |zTE20479-01 HANGER FRONT 16 |ZTE08677-01 TOP PLATE
2 |FP1229 NUT HEX 17A |FP2366A U BOLT 14" X 3" X 7/8"
3 |FP1212 WASHER 17B |FP2367A U BOLT 18" X 3" X 7/8"
4 |FP1110 BUSH 18 |FP1415 BOLT
5 |FP1196 EQUALISER 19 |FP1414 WASHER
6 |FP1228 BOLT ASSY 20 |FP1311 BUSH
7 |zTETS564 HANGER CENTRE 21 |FP1220 NUT
8 |zTET7175 TOP PLATE CONVENTIONAL 22A |zTE15173-01 ADJUSTABLE ROD 479MM
9 |FP2546 WASHER 7/8" 22B |zTE15175-01 ADJUSTABLE ROD 548MM
10 |FP3002A NUT DEEP 7/8" 22C |zTE15176-01 ADJUSTABLE ROD 635MM
11 |ZTE20476-01 HANGER REAR 23A |zTET3564 SPRING 8 LEAF
12 |ZTE09730-01 SEAT AXLE 3/4" HIGH 23B [zTET7452 SPRING 9 LEAF
13A |FP2368A U BOLT 14" X 5" X 7/8" 23C |ZTET7453 SPRING 10 LEAF
13B [FP2369A U BOLT 18" X 5" X 7/8" 24 |FP7448 BOLT CENTRE 1/2 X 8"
14A [zTET2293 FIXED ROD 479MM 25 |ZTETS544 BOLT
14B [zTE10183-01 FIXED ROD 548MM 26 |ZTET2106 SPRING ROLLER
14C |ZTE0986-01 FIXED ROD 635MM
15 |ZTE09139-01 BOTTOM PLATE

Sep 07

FleetParts group

17-25




Reyco 102W Truck

Item: |Part No: Description: Item: |Part No: Description:

1 [FP1220 LOCK NUT 1" 21A [zTE15186-01 ADJUSTABLE ROD 20-1/2"
2A* |ZTE22255-01 FRONT HANGER L/H KW SPEC 21B |zTE15356-01 ADJUSTABLE ROD 18"
2B* |ZTE22255-02 FRONT HANGER R/H KW SPEC || 22A [FP1308 BUSH (102W)

3 |zTET2106 SPRING ROLLER 22B |FP1309 BUSH (102)
4A* |FP1194 EQUALISER EARLY 23 |FP2367A U BOLT 17.5" X 3" X 7/8"
4B* |FP1198 EQUALISER LATE 24 |ZTE08677-01 TOP PLATE

5 |zTET5495 NUT 1" UNC 25 |FP09884-01 SPRING PACK 15 LEAF

6 |FP1414 WASHER 26 |FP1403N LOCKNUT 7/8"

7+ |ZTE22273-01 CENTRE HANGER KW SPEC 27 |FP3002A 7/8" DEEP NUT

8 |zTETK15161 WEAR PAD KIT 28 |FP2546 7/8" WASHER

9 |zTET1705 LOCK WASHER 29 |FP1403 BOLT 5-3/4" X 7/8" UNC
10 |ZTET1704 NUT 1/2" 30 |FP7448 CENTRE BOLT 1/2" X 8"
11A* |ZTE22300-01 REAR HANGER R/H KW SPEC 31A |ZTE11012-03 FIXED ROD 20-1/2"
11B* |ZTE22300-02 REAR HANGER L/H KW SPEC 31B |zTE11012-04 FIXED ROD 18"

12 |ZTET5549 BOLT 1/2" X 5-1/2" 31C |ZTE14156-01 FIXED ROD 21-7/8"

13 |ZTET2106 SPRING ROLLER 32 |FP1415 BOLT 7-3/16" X 1"

14 |FP1308 BUSH 33 |FP1414 WASHER
15 |FP1213wW WASHER 34 |ZTE14103-02 BOTTOM PLATE
16 |FP1213-1 EQUALISER SHAFT 35 |ZTE12301-01 AXLE SEAT

17 |FP1213A NUT 1-7/16" 36 |ZTET3099 BOLT 1/2" X 4-1/2"

18 |FP1415 BOLT 7-3/16" X 1" * NOTE:

19 |FP1109 EQUALISER BUSH REFER TO SECTION 18 FOR BRACKETS TO SUIT

20 |FP1310 BUSH VARIOUS TRUCK MAKES

May 10

FleetParts Group

17-26



Reyco Transpro (88)

Item: |Part No: Description: Item: |Part No: Description:
1 |FP1403 TORQUE ROD BOLT ASSY 7/8" 15 |ZTE14345-01 NUT
2 |FP1403N NUT 7/8" UNC 16A [2TE0075-20 FIXED ROD 19-7/8" LONG
3 |zwt1225 BOLT 16B |[2TE0678-00 FIXED ROD 22-3/4" LONG
4 |zZWT08017P LOCK NUT 17 |FP1308 BUSH
5 |FP1112 EQUALISER BUSH 18 |FP1403 BOLT
6 |FP1195 EQUALISER C/W BUSH 19A [zTE1035-20 ADJUSTABLE ROD 19-7/8" LONG
7 |zTEO741-01 SPRING ROLLER 19B [zTE1035-23 ADJUSTABLE ROD 22-3/4" LONG
8 |zTEO8677-01 TOP PLATE 20A |FP2366A U BOLT 13.5" X 3" X 7/8"
9 |zTE16810-01 SPRING LINER 20B |FP2367A U BOLT 17.5" X 3" X 7/8"
10 |ZTE0741-01 SPRING ROLLER 21 |ZTE0084-00 FRONT HANGER
11 |ZTE0045-00 WEAR PAD 22 |ZTE0088-00 CENTRE HANGER
12 |ZTE08677-01 TOP PLATE 23 |ZTE0086-00 REAR HANGER
13A [zTE0632-01 SEAT 5" SQUARE 1" 24A |FP0079-02 SPRING 3 LEAF LOW ARCH
13B [2TE0636-01 SEAT 5" ROUND 1" HIGH 24B |FP0694-00 SPRING 3 LEAF MED ARCH
13C |ZTE0636-02 SEAT 5" ROUND 2" HIGH 24C |FP0079-01 SPRING 3 LEAF HIGH ARCH
13D |ZTE0637-01 SEAT UNDERSLUNG
14A |[2TE0149-00 PLATE 5" SQUARE NOTE: FOR MORE SPRING LISTINGS REFER TO SECTION 18
14B |ZTE0538-00 PLATE 5" ROUND OF THIS CATALOGUE.
14C |ZTE0858-00 PLATE UNDERSLUNG

Sep 07

FleetParts Group

17-27



Sinclair Macteco Overslung Tapered Bush

Item: |Part No: Description: Item: |Part No: Description:

1 [FP1401 BOLT TORQUE ROD ASSY 13A [FP2368A U BOLT 14" X 5" X 7/8"
2A  |FP008 SPRING PACK 1 HOOK 138 [FP2369A U BOLT 18" X 5" X 7/8"
2B |FP008A SPRING PACK 2 HOOK 14A |[YK59901100/395 |TORQUE ROD 395MM
2C  |[FPoo9 SPRING PACK 1 HOOK 14B |YK59901100/495 |TORQUE ROD 495MM
2D [FP009A SPRING PACK 2 HOOK 14C | YK59901100/565 [TORQUE ROD 565MM

3 [FP1219 NUT 14D |YK59901100/470 [TORQUE ROD 470MM
4 |FP1212 WASHER 15 |FP1201 BOLT & NUT ASSY
5A  [YK59900026 HANGER 81" 9'1" 16A [FP1182 EQUALISER 8'1"
5B |YK59900032 HANGER 101" 168 [FP1190 EQUALISER 9'1"

6 [FP1101 BUSH EQUALISER 16C |FP1183 EQUALISER 10'1"

7 |FP2546 WASHER 17 |YK59900022 HANGER FRONT

8 [FP3002A NUT DEEP 7/8" 18 |FP0024L END TORQUE ROD L/H

9  [YK59900003 TOP PLATE 19A [YK59900033/01 [ADJ ARM 260MM
10 |YK59900001 HANGER REAR 198 [YK59900033/02 |ADJ ARM 350MM
11 |FP7448 BOLT CENTRE 1/2" X 8" 19C |YK59900033/03 [ADJ ARM 420MM
12A  [YK59900027 SEAT 127MMX25MM RND 20 |FP0024R END TORQUE ROD R/H
12B  [YK59900025 SEAT 127MMX75MM RND 21 |FP1408 WASHER
12C | YK59900049 SEAT 122MMX25MM SQR 22 |FP1301 TAPERED BUSH TORQUE ROD
12D |YK59900071 SEAT 122MMX75MM SQR

Sep 07

FleetParts Group

17-28




Sinclair Macteco Overslung Straight Bush

Item: |Part No: Description: Item: |Part No: Description:

1 |FP1403N NUT HEX 12D |YK59900071 SEAT, 122MM X 75MM SQUARE
2A |FPo08 SPRING PACK 1 HOOK 13A [FP2368A U BOLT 14" X 5" X 7/8"

2B |FP008A SPRING PACK 2 HOOK 13B |[FP2369A U BOLT 18" X 5" X 7/8"

2C |[FPoo9 SPRING PACK 1 HOOK 14A [NLA USE ITEM 18,19 AND 20
2D [FP009A SPRING PACK 2 HOOK 14B [NLA USE ITEM 18,19 AND 20
3A [FP1403 BOLT 6-1/4" X 7/8" 14C [NLA USE ITEM 18,19 AND 20
3B [FP1403L BOLT 7-1/4" X 7/8" 14D |NLA USE ITEM 18,19 AND 20

4 |FP1219 NUT 15 |FP1201 BOLT & NUT ASSY

5 |FP1212 WASHER 16A [FP1182 EQUALISER 81"
6A* |YK59900026 HANGER 8'1" SPREAD 16B [FP1190 EQUALISER 9'1"
6B* |YK59900032 HANGER 9'1" AND 10'1" 16C |FP1183 EQUALISER 101"

7 |FP1101 BUSH EQUALISER 17+ |YK59900022 HANGER FRONT

8 |FP2s46 WASHER 18 |FP0004L END TORQUE ROD L/H

9 [FP3002A NUT DEEP 7/8" 19A [YK59900033/01 |ADJUSTABLE ROD 260MM
10 |YK59900001 HANGER REAR 19B [YK59900033/02 |ADJUSTABLE ROD 350MM
11 |FP7448 BOLT CENTRE 1/2" X 8" 19C |YK59900033/03 [ADJUSTABLE ROD 420MM
12A  [YK59900027 SEAT 127MM X 25MM ROUND 20 |FPO004R END TORQUE ROD R/H
12B  [YK59900025 SEAT 127MM X 75MM ROUND 21A |FP1308 BUSH TORQUE ROD
12C | YK59900049 SEAT 122MM X 25MM SQUARE 21B |FP1328 BUSH HEAVY DUTY

THE PARALLEL TYPE HANGERS ARE NO LONGER AVAILABLE. REPLACE WITH YORK TYPE AS LISTED ABOVE,

TORQUE ROD ENDS MUST BE CHANGED TO THE TAPERED TYPE, FP0024L AND FP0024R.

Sep 07

FleetParts Group

17 -29




York Air Suspension Tecair

Item: |Part No: Description: Item: |Part No: Description:
1A |GY1R14-716 AIR BAG 200MM RIDE HT 13 |YK61506248 BAR PIN (TECAIR 1)
1B |GY1R14-705 AIR BAG 400MM RIDE HT 14 |YK61506249 SET SCREW (TECAIR 1)
1C |GY1R12-355 AIR BAG 150MM RIDE HT 15A |YK61506225/01 BOSS (PRE 1995)
2A  |YK61506717/01 |SHOCK ABSORBER PIN TYPE || 15B |YK61506225/02 BOSS (1995 ONWARDS)
2B |YK61506717/02 |SHOCK ABSORBEREYE TYPE || 16A |YK61SB507570 SPRING 11TONNE TECAIR 1 (2 LEAF)
2C |YK61787803 SHOCK ABSORBER(TECAIR 2)|| 16B |YK61SB787800 SPRING 9 TONNE TECAIR 1 (2 LEAF)
3 |YK61506247 PIVOT BOLT ASSY 16C |YK61SB787808 SPRING 9 TONNE TECAIR 2 (1 LEAF)
4 |YK61506242 PIVOT BUSH 17A |YK61787975/970 WIRE RESTRAINT STRAP 970MM
5 |IN.LA USE YK61506247 ASSY 17B |YK61787975/1070  |WIRE RESTRAINT STRAP 1070MM
6 |IN.LA USE YK61506247 ASSY 17C |YK61787975/1170  [WIRE RESTRAINT STRAP 1170MM
7  |YK49CSM1217501COUNTER SUNK BOLT 17D |YK61787975/1270  [WIRE RESTRAINT STRAP 1270MM
8A |YK61506226 WEARPAD (TECAIR1) 17E |YK61787975/1370  |WIRE RESTRAINT STRAP 1370MM
8B |YK61787805/10 |PIVOT BOSS 18A |YK61SB506245/320 |U BOLT M24 X 320MM TECAIR 1
8C |YK61787805/11 |WEARPAD (TECAIR2) 18B |YK61SB506245/270 |U BOLT M24 X 270MM TECAIR 2
9 |IN.LA USE YK61SB786152 18C |YK61SB506245/290 [U BOLT M24 X 290MM TECAIR 2
10 |N.LA USE YK61SB786152
11 |YK61SB786152 [SHOCK BOLT ASSY
12A |YK61787673 SHOCK BUSH
12B |YK61787837 SHOCK BUSH SLEEVE
Jan 08 FleetParts Group 17-30




York Air Suspension FB

4
@3\ =
16 &
5 12 13 14
Item: |Part No: Description: Iltem: |Part No: Description:
1A [GY8014 AIRBAG 190/400 (61610049) 12 |YK49HBM12175030 |HEX BOLT M12 X 1.75 X 30
1B |GY8017E AIRBAG 150/300/370 (61610050) 13 |[YK49swm12 SPRING WASHER M12
1C [GY1R12-392 AIRBAG SEALED 190/400 14 |YK49FWM12 FLAT WASHER M12
1D [GY1R12-039 AIRBAG SEALED 150/300/370 15 |49HB5/8UNC3.25 |HEX BOLT 5/8" UNC X 3.25"
2 |Yke1sB610366 KIT INCLUDES INNER AND 16 |YK49FWH5/8 FLAT WASHER HEAVY 5/8"
3 OUTER BUSHES 17 |YK61610067 CHASSIS STOP
4 |YK61SB610009 PIVOT PIN ASSY 18 |REFER TO YORK |BEAM O/SLUNG & U/SLUNG
5 |YK61SB610009 PIVOT PIN ASSY 19 |YK61610008 FRONT HANGER LOCK BAR
6 |YKe1sB610009 PIVOT PIN ASSY 20A |YK61610001/01 FRONT HANGER LH
7A  |YK61610043 PISTON ASSY 190/400 20B |YK61610001/02 FRONT HANGER RH
7B |YK61610044 PISTON ASSY 150/300/370 21 |YK61SB786157 TOP SHOCKY BOLT ASSY
7C  |YK61610128 AIRBAG BOTTOM PLATE SEALED
8A |YK61610065/01 RESTRAINT STRAP BLUE
8B [YK61610065/03 RESTRAINT STRAP BLACK
8C [YK61786866/590 |RESTAINT STRAP GREEN
9A |YK61610052 SHOCK ABSORBER 190/400
9B |YK61610053 SHOCK ABSORBER 150/300/370
9C [YKe61610129 SHOCKY BUSH 190/400
9D [YK61610062 SHOCKY BUSH 150/300/370
9E [YK61610234/01 SHOCKY BUSH BOGE
oF |YK61610234/02 SHOCKY BUSH SLEEVE BOGE
10A [YK61610054 TOP SHOCKY BRK STANDARD
10B [YK61610055 TOP SHOCKY BRK SUB FRAME
11 |YK61610205 AIRBAG TOP MOUNT ASSY

May 10

FleetParts Group

17-31




BPW Air Piston Kit Contents

BPW AIR PISTON KIT (BELLOW NOT INCLUDED IN KIT)

TYPE| PART NUMBER | COMPOSITE PISTON THREADED ADAPTOR BASE PLATE CENTRE BOLT MOUNTING SCREW
D30 [{0580109730 0513939500 0317903080 0328095020 | 0334012230 0250709500
D30K[0580109740 0513939510 0317903080 0328095020 | 0334012240 0250709500
D36 [{0580121320 0513939520 0317903080 0328095030 | 0334012230 0250709500
Dellow
Mot Supplied in Kit
__F Adapter Sieeve
C T r "
: r
Piston - ——
Seorew
Centre Bolt Base Plate
TYPE| COMPLETE AIRBAG ASSEMBLY | BPW BELLOWS PART NUMBERS NUMBER ON BELLOWS
D30 0542943660 0542942250 941MB
D30K 0542943650 0542942200 940MB
D36 0542943690 0542942260 881MB
Sept 07 FleetParts Group 17 - 32




	17-01 BPW Air ALO 380-390O-S
	17-02 BPW Air ALO 425-455O-S
	17-03 BPW Air ALU 215-245U-S
	17-04 BPW Air ALO 470-500O-S
	17-05 BPW Air SLM 370-400O-S
	17-06 BPW AirSLU 235-260mm
	17-07 BPW AirSLU 235-260mm
	17-08 BPW Air OM 370-400
	17-09 BPW Air OM 425-465
	17-10 BPW Air OT 220-270
	17-11 Freighter VE50
	17-12 Fruehauf F Type
	17-13 Hendrickson HA
	17-14 Hendrickson HAS
	17-15 Hendrickson HT230
	17-16 Hendrickson HT250U
	17-17 Hendrickson HT250S
	17-18 Hendrickson Intraax
	17-19 Hendrickson Maxitraax
	17-20 Hendrickson Primaax
	17-21 Hendrickson Primaax
	17-22 Hendrickson T15
	17-23 Kenworth 8 Bag
	17-24 Krueger RFS 2000
	17-25 Reyco 21B
	17-26 Reyco 102W
	17-27 Reyco Transpro
	17-28 Sinclair Mactec OS Tapered Bush
	17-29 Sinclair Macteco OS Straight Bush
	17-30 York Tecair 1 & 2
	17-31 York Tecair FB
	17-32 BPW Piston Table



